

Test Report Date: Sep.07, 2016 Page 1 of 3 No. SDHL1609016930FB

JIANGXI SHENGHUI OPTICAL TECHNOLOGY COLLABORAIVE INNOVATION CO, LTD. CHUNQI ROAD ECONOMIC AND TECHNOLOGICAL DEVELOPMENT ZONE YICHUN CITY JIANGXI PROVINCE OF CHINA.

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description	: POLYCARBONATE SHEETS
SGS Ref. No.	: CP16-053888
Chinese Version Report	: SDHL1608016012FB
No.:	
Sample Receiving Date	: Aug.24, 2016
Test Performing Date	: Aug.24, 2016 to Aug.29, 2016

Test Result Summary

Test(s) Requested	Result(s)
BS 2782-0:2004 Annex B Method 508A	See next page

Summary:

1. For further details, please refer to the following page(s).

Signed for and on behalf of Shunde Branch SGS-CSTC Co., Ltd.

Kevin Pan Approved signatory



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

1/F,1⁴Building,European Industrial Park,No.1 Sturnheren Road, Wuste Section, Datara Town, Sturnde, Fostan, Guangdono, China 528333 t (86-757)22805888 f (86-757)22805858 www.sgsgroup.com.cn

中国·广东·佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园一号厂房首层邮编:528333 t (86-757)22805888 f (86-757)22805888 e sgs.china@sgs.com



Test Report

No. SDHL1609016930FB

Date: Sep.07, 2016

Page 2 of 3

TESTS AND RESULTS

Test Method:

BS 2782-0:2004 Methods of testing plastics-Part 0: Introduction. Annex B (informative)

Method 508A: Rate of burning, laboratory method (obsolescent)

NOTE This method was formerly published in BS 2782:1970, which has been withdrawn. The method has been declared obsolescent but is made available here because it is referred to in the Approved Document B/Building Regulations.

Ambient Temperature:

Temperature: 21±3°C Humidity 50±5 %

Test Results:

No.	Elapsed Time (s)	Burn Length (mm)	Linear Burning Rate (mm/min)	Comments and Observations
1	2	0	N/A	#1
2	0	0	N/A	#1
3	0	0	N/A	#1

Remark:

#1 - elapsed before the 25mm mark;

#2 - elapsed before the 125mm mark but pass the 25mm mark

#3 - passed the 25mm and 125mm marks

N/A - Not Applicable

Conclusion:

When assessed in accordance with the criteria specified in Appendix A of the Building Regulations 2000, Approved Document B "Fire Safety", the product, as tested, is classified as "TP(a)".

Classification Criteria:

Thermoplastic materials may be classified TP(a) rigid or TP(b) according to the following methods: TP(a) rigid:

1. rigid solid PVC sheet;

2. solid (as distinct from double- or multiple-skin) polycarbonate sheet at least 3mm thick;

3. multi-skinned rigid sheet made from unplasticised PVC or polycarbonate which has a Class 1 rating when tested to BS 476-7:1971, 1987 or 1997; or

4. any other rigid thermoplastic product, a specimen of which (at the thickness of the product as put on the market), when tested to BS 2782-0:2004 Method 508A Rate of burning, Laboratory method, performs so that the test flame extinguishes before the first mark and the duration of flaming or afterglow does not exceed 5 seconds following removal of the burner.

TP(b):

1. rigid solid polycarbonate sheet products less than 3mm thick, or multiple-skin polycarbonate sheet products which do not qualify as TP(a) by test; or

2. other products which, when a specimen of the material between 1.5 and 3mm thick is tested in accordance with BS 2782-0:2004 Method 508A, has a rate of burning which does not exceed 50mm/minute



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN_Doccheck@sgs.com

min bulug_cuives in maniaran, w. is in in index mailes and with a second grant and a second grant a second gr



Test Report

No. SDHL1609016930FB

Date: Sep.07, 2016

Page 3 of 3

State:

"The above test results relate only to the behavior of the test specimens under the particular conditions of test; they are not intended as a means of assessing the potential fire hazard of the material in use."

SAMPLE INFORMATION AND PICTURES

Specified size of sample:	150mm $ imes$ 13mm;	thickness: 1.5±0.1mm			
Specimen size*	150mm $ imes$ 13mm;	thickness:1.5mm			
Remark: *- Measured by the laboratory.					



End of Report



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

1/F,1⁶ Building,European Industrial Park, No.1 Sturnheran Road, Wusha Section, Datiang Town, Sturnke-Fostan, Guangtong, China 528333 t (86-757) 22805888 f (86-757) 22805858 www.sgsgroup.com.cn 中国・广东・佛山市顺德区大良街道办事处五沙顺和南路1号欧洲工业园一号厂房首层邮编: 528333 t (86-757)22805888 f (86-757)22805858 e sgs.china@sgs.com